Form 12-28, 06-15a
Supersedes Form 12-28, 01-15

Balancer Wheel Lift, 20-3101-1

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING



Form 12-28, 06-15

Supersedes Form 12-28, 01-15
Sheet 1 of 1

Index o

No. Part Number Description Qty.
1 72-563-1 BALANCER WHEEL LIFT 1
la 56-85-1 CARRIER ASSEMBLY 1
2 56-84-1-005 CARRIER 1
2a 46-729-2 SPACER BEARING 2
2b 98-508-2 SPRING (NOT SHOWN) 1
2c 76-11-2 NUT-HEX 10-32 ZP (NOT SHOWN) 1
2d 75-436-2 SHCS 10-32 X 1.00 FTHD ZP (TROLLEY SPEED ADJUSTMENT, NOT SHOWN) 1
2e 94-38-2 CABLE TIE (NOT SHOWN) 1
3 74-59-2 HHCS 3/8-16 X .75 FTHD 3
4 130-136-2 BEARING, 3/8 X 7/8 3
5 103-253-005 ARM BEARING, WL CARRIER 1
6 77-297-2 FLAT WASHER 3/8 ZzP 5
7 76-159-2 KEPS NUT, 3/8-16 ZP 3
8 74-568-2 BOLT-SHOULDER, 3/8 X 1/4 LG 1
9 74-442-2 HHCS 1/2-13 X .75 4
10 130-237-2 BEARING, 1/2 X 1 3/8 12
11 122-22-1-005 UPPER PLATFORM ASSEMBLY 1
12 75-765-2 SBHCS 1/4-20 X 3/8 (TROLLEY STOP) 2
13 76-500-2 LOCK NUT 1/4-20, NYLON INSERT (TROLLEY STOP) 2
14 13-321-1 LEG ASSEMBLY, INCLUDES 1
l4a 113-343-2 BUSHING-FLG, 1/2 X 5/8 X 3/8 L (NOT SHOWN) 6
14b 113-344-2 BUSHING, 1/2 X 5/8 X 3/8 LG (NOT SHOWN) 2
15 13-318-1-005 INNER SCISSOR LEG ASS'Y 1
16 13-320-1-005 OUTER SCISSOR LEG ASS'Y 1
17 74-589-2 SBHCS 1/2-13 X 1.50 ZP 4
18 77-426-2 THRUST WASHER 1/2 X 7/8 4
19 76-333-2 LOCK NUT 1/2-13 NYL INSERT ZP 4
20 112-15-2 SNAP RING-5133-50 OR EQUAL 10
21 135-561-2 CLEVISPIN, 1/2X 1 6
22 140-114-1 CYLINDER ASSEMBLY, INCLUDES: 1
22a 121-317-2 ROD END BLOCK (NOT REFERENCED) 1
22b 121-320-2 CYLINDER GUIDE BLOCK (NOT REFERENCED) 1
22c 75-757-2 SHCS 10-32 X 50 (NOT REFERENCED) 2
22d 136-111-2 BREATHER VENT FILTER (NOT REFERENCED) 1
22e 76-128-2 JAM NUT 1/2-20 ZP (NOT REFERENCED) 1
23 140-113-2 CYLINDER 1
24 77-426-2 THRUST WASHER 4
25 76-333-2 LOCK NUT 1/2-13 NYLON INSERT 1
26 74-358-2 SHCS1/2-13 X 4.00 ZP 1
27 145-318-2 5/32 Y AIR FITTING 2
28 145-492-2 5/32 AIR FITTING 1
29 16-450-2 5/32 AIR TUBE- (NOT SHOWN) 74 IN.
30 112-14-2 SNAP RING 5133-37 OR EQUAL 2
31 135-511-2 CLEVISPIN 3/8 X 1 1
32 72-609-1-005 BASE WELDMENT 1
32a 75-797-2 1/4-20 X 1.25 SHCS BO (LEVELING SCREW) 6
32b 76-51-2 1/4-20 JAM NUT (LEVELING NUT) 6
33 164-121-1 PEDAL ASSEMBLY 1
34 74-283-2 SBHCS 5/16-18 X .50 FTHD 2
35 103-259-005 VALVE ACTUATOR ARM 1
36 105-681-1-005 PEDAL HOUSING ASSEMBLY 1
36a 105-681-1-005 SHOWN FOR CLARITY REF
36b 105-681-1-005 SHOWN FOR CLARITY REF

UNTER

Engineering Company

PPP-Paint
A/R-As Re
REF-Refer

11250 HUNTER DRIVE BRIDGETON, MO 63044

Code Required
quired
ence



Form 12-28, 06-15
Supersedes Form 12-28, 01-15

Sheet 1 of 1
Index L.

No. Part Number Description Qty.
36¢ 46-753-2 STANDOFF 8-32 7/16 LG, NYLON (NOT SHOWN) 2
37 69-1539-005 PEDAL COVER 1
38 75-404-2 SBHCS 10-32 X .38 FTHD 2
39 216-132-005 HOOK, PEDAL SPRING (SHOWN FOR CLARITY) 1
40 164-120-011 PEDAL LEVER 1
41 74-481-2 SBHCS 1/4-20 X .50 1
42 77-430-2 FLAT WASHER 1/4 X 7/8 1
43 97-649-2 PEDAL SHAFT 1
44 75-604-2 SHCS 1/4-20 X .63 ZP 5
44a 162-125-2 LOCTITE (NOT SHOWN) A/R
45 75-394-2 SHCS 10-32 X .50 FTHD 2
46 108-75-2 2 WAY POPPET VALVE 2
47 145-367-2 5/32 ELBOW AIR FITTING 3
48 145-289-2 EXHAUST SILENCER FITTING 1
49 16-450-2 5/32 AIR TUBE, (NOT SHOWN) 7.5FT.
50 98-514-2 TORSION SPRING (NOT SHOWN) 1
51 98-527-2 COMPRESSION SPRING, 1.65 LG 2
52 76-168-2 ACORN NUT, 10-32 ZP (NOT SHOWN) 1
53 108-162-1 VALVE ASSEMBLY- TWO WAY (INSIDE BALANCER TUB) 1
53a 75-544-2 4-40 X 2.25 PHMS (NOT SHOWN, VALVE HARDWARE) 2
53b 76-366-2 4-40 NYLON INSERT LOCK NUT (NOT SHOWN, VALVE HARDWARE) 2
53¢ 16-321-2 5/16 AIR TUBE (NOT SHOWN) 20 IN.
54 128-603-2 DECAL, AIR PRESSURE LIMITS (NOT SHOWN) 1
54a 128-1610-2 DECAL, WHEEL LIFT SAFETY (NOT SHOWN) 2
55 136-78-2 AIR FILTER/REGULATOR (BACK OF BALANCER TUB) 1
55a 75-522-2 10-32 X 3/8 SELF-TAPPING SCREW (NOT SHOWN, REGULATOR HARDWARE) 2
56 137-96-1 SUPPLY HOSE ASSEMBLY (NOT SHOWN) 1
57 145-367-2 ELBOW AIR FITTING, 1/8 NPT to 5/32 PTC (BACK OF BALANCER TUB) 1
58 145-493-2 REDUCER AIR FITTING, 5/16 to 5/32 (INSIDE BALANCER TUB) 1
59 43-161-2 PLUG, 1/4 NPT HEX SOCKET, SS (BACK OF BALANCER TUB) 1
60 128-245-2 DECAL, YELLOW & BLACK (NOT SHOWN) 3
61 74-12-2 5/16-18 X 1.00 SHCS 2
62 77-20-2 5/16 FLAT WASHER 2
63 77-434-2 5/16 FLAT RUBBER WASHER 2
64 69-1555-005 WHEEL LIFT AIR LINES COVER 1
65 75-404-2 SBHCS 10-32 X .38 2
66 113-351-2 GROMMET BUSHING (NOT SHOWN,BALANCER TUB ACCESS HOLE) 1

HUNTER

Engineering Company

11250 HUNTER DRIVE BRIDGETON, MO 63044

PPP-Paint Code Required
A/R-As Required
REF-Reference



